

# Test Report

Report No.: SZT09030504005

Page 1 of 4

**Client** : WULIAN FENGYU CRAFTS & TOYS CO., LTD  
**Address** : CHAOHE TOWN, WULIAN COUNTY, SHANDONG, CHINA, 232603

**Report on the submitted sample said to be:**

Sample Name : 4" Money Ball  
Quantity of Sample : 2 PCS  
Country of Origin : China  
Exported to : U.S.A  
Client Specified Age Grading : Not Stated  
Labelled Age Grading : For age 3 and up  
Age Group Applied in Testing : All ages  
Sample Received Date : Mar.05, 2009  
Sample Tested Date : Mar.05, 2009 to Mar.11, 2009

**TEST REQUEST**

US Consumer Products Safety Improvement Act 2008 (CPSIA)(H.R. 4040)

- Lead in surface-coatings and similar materials of children's product
- Lead in substrate materials of children's product
- 16 CFR 1501 Small parts

**CONCLUSION**

**PASS**  
**PASS**  
**PASS**

**Test Results:** Please refer to next page(s)

Inspected by: Maggie

Approved by: Victor Wang

Approved date: 2009-03-11

Lab Manager



Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen



# Test Report

Report No.: SZT09030504005

Page 3 of 4

▼ **16 CFR 1501 Small parts**

**Pass**

As Specified in Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A.

	Small part (1501)
As Received	Pass
Impact Test (Sec. 1500. 53b)	Pass
Torque Test (Sec. 1500. 53e)	Pass
Tension Test (Sec. 1500. 53f)	Pass

Note:

Only applicable clauses were shown.

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

## Test Report

Report No.: SZT09030504005

Page 4 of 4

### Photo of the sample



\*\*\* End of report \*\*\*

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen